Report Reference:

Submitted By:

Order Date:

Date of Receipt:

ltems Tested:

Specifications:
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TR5216/186433 HEriTas

. . . Bureau Veritas

Gabriel A/S, Hjulmagervej 55, Aalborg, DK-9000, Desark Cgposdurr;fr

. ucts

F.A.O: Bente Ellingsoe Services UK Ltd

31 Kingsland

28" November 2016 Order No: None Given orange

Warringtpn

39 January 2017 e
Step

Colour: 60004 Light Grey
Style No: None Given

End Use: Upholstery
Claimed: 100% Trevira CS

TEST METHOD PASS | FAIL

Martindale Abrasion Resistance BS EN ISO 12947-2:1999 See Results

Results:
Observations:

Authorised By:

Issue Date:

As detailed in this report
None
C. Clarke

25" January 2017
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TEST REPORT
Report Reference: TR5216/186433

ltems Tested: Step
Colour: 60004 Light Grey
Style No: None Given
End Use: Upholstery
Claimed: 100% Trevira CS

Date of Receipt: 3 January 2017

Date of Test: 239 January 2017

Test Specification: As listed on previous page

Deviations: None

TEST RESULT REQUIREMENTS °C | %RH

Three thread breakdown

Heads 1,2 & 3

No fabric breakdown @ 111,000 rubs
Fabric breakdown @ 116,000 rubg
Head 4: 20°C

Martindale Abrasion Resistance | No fabric breakdown @ 103,000 rups None Specified (+-
Fabric breakdown @ 106,000 rubg 2°C)

65% RH
(+/-4%)

Overall Result
103,000 rubs

C.1.S 4/5 @ 3,000 rubs

C. Clarke
Softlines Assistant Manager
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TESTING

Bureau Veritas Consumer Products Services UK Ltd, Bgistered in England & Wales, Company Number: 0085239
Registered Office: 31 Kingsland Grange, Woolston, \atrington, Cheshire, WA1 4RW
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